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A~CS-7390 A~#%gebp® = ARM BED AND COVERS

FESE OFELH Name of Part i R PG F LR Name of Part (S =
Part No. QTY Part No. Q'TY Remarks
5100110700 [l dR - Bed Screw Stud 4 FD1132-0A el EE Oil Sight top Window: 1
5100113400  HYH-------------- Thread Guide 1 OPP205250 O f{JT@ﬁiﬁ‘E&i ------ O-Ring 1
5100113405 &4 (E)--------- Thread Guide Asm. 1 SENO0750350 3y ---mmmmmmmmmee- Rubber Plug 1
51001169T0 i --mmmmmmemmmm- Rubber Plug 1 SENO0850600 TP I mmmmmmmememeeee Rubber Plug 3
5100119900 = ¥ HElf-------- Thread Guide 1 SEN1050500  jfi& ----mmmmmmmmmm- Rubber Plug 2
5100311600 B4 (f[1)--------- Thread Guide (Center) 1 SEN1232000 IR e Rubber Plug 1
5100311800 1 =-mmrmemememo- Spring 1 SENI1250400 i --mmr-mremmeme Rubber Plug 2
5100311900  EsGEUH----mnmm-m- Tension Disk 2 SEN1250700  j{iZ---mmmmmmmme- Rubber Plug 1
5100312000  E4Yf-------------- Thread Guide 1 SEN1470700  jfliE —--mmmmmmemmm- Rubber Plug 1
73901016TO ifi‘w'J,F, -------- Model Plate 1 SEN2100900 I 1 e Rubber Plug 1
7390110800  EfY----m-momeee- Cylinder Cover 1 SENZ2101000 TP -y Rubber Plug 1
7390110900 i 3% ----------- Gear Cover 1 SEN2351000  jfi-mmmmmmmmmeees Rubber Plug 2
7390111000 = |T’§ -------------- Face Plate 1 WARNO000102  #5. #5155 =-------- Label Caution 1
7390111100  EY----m-memeee- Side Plate 1 YA024150 fﬁ: Pin 1
739011110A = 'E -------- Pivot Bushing 1 ZMEQ05002 Pl =mmmmmmem e meeee Screw(M-0.8x12) 1
739011110B  ifi < #%f---- Link Support 1 ZMJ03004 Bl e Screw(M3-0.5x8) 1
739011110C  Jfiff--mmmmmmmmmmmn Oil Seal 1 ZMJ08006 Pl =mmmmmmem e meeee Screw(M8-1.25x25)--------------------- 4
7390111300  HHY------m-m-m-- Throat Plate 1 ZML16005 i Ve Nut 1
7390111304  HHYAE ----m-m---- Throat Plate Asm. 1 ZSA15028 Pl =mmmmmmem e meeee Screw(15/64-28x7) 1
739011130A %{-T’??H -------- Throat Plate Packing 1 ZSB06021 Pl =mmmmmmem e meeee Screw(3/32-56x2.8) 2
7390111500  &HHAY[HIEAY ----- Throat Plate Fixed Plat 1 ZSB11082 Pl =mmmmmmem e meeee Screw(11/64-40x6.5)-------------------- 4
7390112500  EYH ----m-mm-- Throat Plate Bushing 1 ZSB11128 s Screw(11/64-40x5) 1
7390112600  ~FTE oo Thread Take-Up Lever Cover---------------- 1 ZSB12002 s Screw(3/16-28x12) 3
7390113300  FEdff-------------- Arm Thread Guide 1 ZSB12018 s Screw(3/16-28x6) 1
7390113800  dff-------------- Thread Guide 1 ZSB12053 s Screw(3/16-28x9) 10
7390114300 %T’?ﬁ}% -------- Side Plate Packing 1 ZSB12059 s Screw(3/16-28x8) 4
7390114400 %Jﬁf% -------------- Bed Screw Stud 1 ZSC06011 s Screw(3/32-56x1.7) 2
7390114800 p'l#’??kﬁ -------- Face Plate Packing 1 ZSC11001 s Screw(11/64-40x11) 2
7390185800 |15 Ef-------- Inner Hook Presser 1 ZSG06006 e Screw(3/3:-56x4.2 1
FD1014-0A Jp IR =mmmmmmemeneee Rubber Plug 2
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B~ CS-7390 _t gh, Z-ah. ™ b+ MAIN SHAFT, UPRIGHT SHAFT & HOOK DRIVING SHAFT COMPONENTS

FE LS ? Sy Name of Part EX S B2 J - B LA Name of Part B #ir
Part No. QTY Part No. Q'TY Remarks
5100120200  Hifiz —E’f(ﬁr])--- Main Shaft Bushing (front)------------------- 1 7390175100 3T L A IR Deceleration Gear 1
5100120401 iz E’((.&) Main Shaft Bushing(Rear)-----------=-=-=---- 1 7390180100 T lflemememeeeeneee Hook Driving Shaft 1
5100120500  j{IE, e Oil Seal 1 7390180300 TN —E?(})-—- Bushing (Front) 1
5100122300 i pEE --mmmeeeeee Bearing Cover 1 7390180500 The —E’f(})-—- Bushing (Front) 1
51001223T0 A& --mmmmmm- Hand Wheel 1 7390183200 e Bobbin 1
51001223T5 H Haﬂ(;ﬂ) ------ Hand Wheel Asm 1 7390185100 FeP-------- Hook 1
5100122600 [l Rl --m-m---- Collar 1 7390185300 FEF e Bobbin Case 1
5100132100  Eifie —E?(_F)--- Upright Shaft Bushing 1 7390240570 fJ;&lﬁHéﬁ -------- Thread Trimmer Cam-----------=-=-=---- 1
5100132200 .%Héj%—gf(i )--- Needle Bar Bushing (Lower)---------------- 1 BN252910 NASA Ry Roller Bearing 1
5100133000  F#&difi(*)--- Bevel Gear (Large) 1 FD1102-0A _Piﬁr;%—gf(ﬁl)--- Main Shaft Bushing (Center)------------ 1
5100133100  E*#% ff‘ﬁﬁ 1("]')--- Bevel Gear (Small) 1 OAVCBG1406EQ jfifif--nnmmmmmmmav Gasket 1
5100180600 =<4 (*)--- Bevel Gear (Large) 1 OPP0029178 O %Rl O-Rings 1
5100180700 = #ﬁaﬁ( R Screw Gear (Back) 1 OPP0044240 O O-Rings 1
5100184900  Bl-------------- Thrust Collar 1 RU010100 “E'TJL’ ----------- Cable Tie 1
51002449T0  Bl----------m-- Thrust Collar 1 WA049003 %}WH[ -------------- Washer 2
5100354200 &l Ffapifi----- Oil Adjusting Pin 1 XB106001 IFIAR) Felt 1
5100354300 ighé%%&féﬁ@ﬁ%‘-— Oil Adjusting Rubber 1 ZME05001 B Screw(M5-0.8x10) 2
5100354400  [IEl55----mmmmmee- Screw 1 ZSA11012 B Screw(11/64-40x4.6)--------=-===-==-n=-- 2
5100354500  YE(Fy-------------- Filter 1 ZSA15010 B Screw(15/64-28x15) 4
51006020T5 /@48y ----------- Defector Bracket 1 ZSA16008 PR =mmmmmmmm e e Screw(1/4-40x4.5) 2
51006024T5 @@sf‘](A) ------- Magnet Fitting Base (A) 1 ZSA16022 B Screw(1/4-40x7) 10
51006024T6  #wi&ET | (B)------- Magnet Fitting Base (B) 1 ZSA16025 B Screw(1/4-40x6) 4
51006027TO0 R@IC) ---------- Magnet (C) 1 ZSA18002 B Screw(9/32-28x13.5)--------==n=mmmnmnm 1
7390120100  Fgili---nnmmmeeee Main Shaft 1 ZSB09014 B Screw(9/64-40x6) 2
7390120800  [fHij----------m--- Counterweight 1 ZSB09032 B Screw(9/64-40x8.5) 1
7390121100 &5 & (W5 -- Counterweight Protecting Plate-------------- 1 ZSB11009 P =mmmmmmmm e e Screw(11/64-40x5) 2
7390122000 ﬁfj%ﬁﬁ ----------- Feed Cam 1 ZSB11076 B Screw(11/64-40x12) 2
7390122100 i g - mmmeeen Bearing Cover 1 ZSB12053 P =mmmmmmmm e e Screw(3/16-28x9) 1
7390132000  Eie-mmmmm-mem- Upright Shaft 1 ZSB16033 B Screw(1/4-40x4.8) 2
7390164700 i N - Horizontal Feed Rod 1 ZSB18011 B Screw(9/32-28x16) 1
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C~CS-7390 #-+#. % T84 NEEDLE BAR & THREAD TAKE-UP LEVER COMPONENTS

F LS F i LA Name of Part T FEEIE FELH Name of Part (S =
Part No. QTY Part No. Q'TY Remarks
5100121000  #f#3fiH#--- Needle Bar Crank Rod 1 51003158T0 T =mmmmmmmmeeee Tension Spring 1
5100140900  HHARE --m-mmmm- Needle Bar Connection 1 7390121300 SHissd g il------ Needle Bar Crank Shaft-------------- 1
5100141000 & Hﬁ»ﬁrﬁ; Slide Block 1 7390140100 El AR - Needle Bar 1
5100190500 [ ifgR------ Oil Guard Rubber 1 7390140200 e[t Nut 1
5100192200 i iffij--mmmmmmmemm Felt 1 7390190105 (5 ‘Etf ) Thread Take-Up Lever Com.-------- 1
5100310100 %}ﬁi}i&lm --- Thread Tension post 1 7390190600 AT e Thread Take-Up Lever Link--------- 1
5100310300 [LE«I[‘JH Nut 1 7390310305 D Head Tension Bracket Assembly---- 1
5100310500 7 --mmmeeee Thread Tension Post Bracket------------------- 1 BN081208 Ly Bearing 2
5100310800 filq@ﬁﬁﬁ ------ Spring 1 EJ1021-1A 3%‘.7%? --------------- Spring 1
51003140T0 %Z}!E«hn --- First Tension Post 1 FD1028-0A fﬁj [Efi {f-- Tension Release Pin Cap Asm------- 1
51003140T5 E'H‘j? fommmeeeee Head Tension Bracket Assembly-------------- 1 FD1043-0A %ﬁﬁ ------------ Cap Ring 1
5100315200  FfH --mmmomeeee- Tension Disk Stopper 1 FD1061-0A il -~ Thread Take-Up Lever Link Pin---- 1
5100315300  HEUH--m--m--- Tension Disk 2 IN180GVS-NM140 #f----------mn-mm-- Needle 180GVS-NM140------------- 1
5100315400 ;5'%?}?2’3%% Tension Regulator Presser Disk---------------- 1 ZSA15037 Pl =mmmmmmem e meeee Screw(15/64-28x10.5)---------------- 1
51003155T0  glft-mmmmmmmmov Nut 1 ZSB09013 g\E«lm ---------------- Screw(9*64-40x4)---------=mn=mnnmnn 1
51003156T0  _FsUEx]spy--- Upper Thread Tension Plate-------=------------ 1 ZSB09014 Screw(9/64-40X6)---------------=----- 1
51003157T0  ExEUHk-----m--- Tension Disk 1 ZSK09005 Pl =mmmmmmem e meeee Hinge Screw 1
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D~ CS-7390 # %r4+£(1) PRESSURE BAR COMPONENTS (1)

FERAE R Name of Part 5 S ¥ Fi&tf Name of Part HE AL
Part No. QTY Part No. Q'TY Remarks
5100150700 #’lﬁﬂ T 1] EE Hand Lifter cam 1 FD1210-0A L Spring 1
51003149T0 éﬁ‘jé{s“” ------------ Wire Asm 1 OPP0037178 O #ZHl----------- O-Ring 1
51003160T0 75 -----=------ Wire Holder 2 REO000030 E ] 1ZBl--- - E-ring 1
51003161T0  [ilEAS( F)------- Wire Holder Bracket (Upper)------------------ 1 RE000050 E [ Zhl-----m--- E-Ring 5
5100340100 = ¥ B----- Presser Bar Lifting Link 1 RE000070 E [ ZBl----------- E-Ring 1
5100340400 #lﬁfﬁﬂ%f . Side Connecting Bar 1 SC4-01A Q‘Tﬁﬁfﬁéj ----------- Speed Controller 1
5100344005 E'whrﬁ%?(’” ---- Thread Releasing Plate Asm-------------------- 1 TL4-01 HHE Pp---mmmeee Connector 1
7390150600  HFMIFREF] £ -~ Hand Lifter Base 1 WAO060034 %}WH[ ------------- Washer 1
7390150900 VIR gz 5" Hand Lifter Shaft Bushing Asm--------------- 1 WA109006 - T g Washer 1
739015090A VI F @[ ------ Hand Lifter Shaft 1 ZML06002 et Nut 2
739015090B  JF VR HHEF| gifi------ Hand Lifter Shaft Comply: 1 ZSA11012 BRI - Screw(11/64-40x4.6)--------------------- 1
7390155400  {fUlEF| fii=--- Hand Lifter Shaft Bushing--------------------- 1 ZSA11021 Pl - - Screw(11/64-40X12)------===n=mmnmnnmnn 1
7390156000  Z A s AR ------ Side Plate Link 1 ZSB09029 e Screw(9/64-40x6) 1
7390156100 24tk IE--- Solenoid Arm 2  ZSB11029 e Screw(11/64-40x7) 1
7390156200 24tk IE--- Solenoid Arm 1  7ZSB12018 fLE«lm -------------- Screw(3-16-28x6) 1
7390156300  [ifil Edfl--mmmammemm Lifter Lever Shaft 1  ZSB12046 Screw(3-16-28x7) 1
7390312600  FLHUFIFY --------- Tension Release Link 1 Z5B12063 Screw(3/16-28x14) 2
73903161T0  [filtEdpdmmmmmmmmmmmm Wire Connector 1 ZSE09001 Screw(9/64-40x9.6) 1
73903162T0 i ----mmmmmeeee Spring 1 7SG12085 Screw(3/16-32x4.1) 1
7390340300  HdF| Fy---mm-mmmmm Lifting Lever 1 ZSG12090 e Screw(3/16-32x1.5) 1
7390341100  [ElR7-----mmmmme- Screw 2 ZSG15033 e Screw(15/64-28x6) 2
7390342300 R ---mmmmeeeeee Spring 1 ZSG15041 BB - Screw(15/64-2810.6)--------=--==-==-==-= 1
7390344004  FVHIHRARAE ------ Hand Lifter Link Asm 1 ZSG15065 e Screw(15/64-28X6.5)--------=-==-n=mn=--= 1
7390344100 ’%ﬁnﬂz& --------- Thread Releasing Plate 1 ZSG15089 e Screw(15/64-28x6.5)--------=-==n=n=n=- 1
7390850200  SUENF --mm-memees Air Cylinder 1 7SG18021 e Screw(9/32-28x11) 1
7390851400 s HNT R PEI------ Presser Lifter Holder 1 ZSK11019 e Screw(11/64-40x4) 1
7390851500 i Pin 1 ZSK12028 e Screw(3/1¢-28x4.5 1
FD1188-0A ?&? e F", q‘%ﬁl Tension Release Plate Asm------------=------- ZSK20016 e Screw(1/4-40x5.5) 1
FD1189-0A LB ~mmmm e Tension Release Plate ZSK20017 e Screw(1/4-40x5.5) 1
FD1190-0A 1@}% Bfli-mmmemmeees Connecting Pin 1 ZSL12002 e[t Nut 1
FD1191-0A ) Tension Release Plate ZSL15001 i Ve Nut 2
FD1209-0A il 2R Thrust Collar Asm 1  ZSL15004 el fiEt Nut 1




E.CS—7390 Eu## 2) PRESSURE BAR COMPONENTS(2)
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E ~ CS-7390 4» % 4£(2) PRESSURE BAR COMPONENTS (2)

F LS B LA Name of Part i R PG F &4 Name of Part (S =
Part No. QTY Part No. Q'TY Remarks
5100150400 ¥ -----roemmmeo- Spring 1 7390158300 i ----mrmeoee- Spring 1
5100151500 i Ve Nut 1 BNS162820 NASAE Y Roller Bearing 2
5100154800 %ﬁﬁ%ﬁﬁiﬁl --------- Spring Guide 1 FD1138-0A A - Qil felt Presser 1
7390150100 B Presser Bar 1 FD1185-0A #léfﬁﬂﬂﬁg ----- Presser Bar Bracket 1
7390150200 #"E;‘éﬁ? --------- Bushing 1 WAO030011 %}WH[ -------------- Washer 2
7390152500 [l R Holder 1 WAO040017 %}WH[ -------------- Washer 1
7390152600 #’l%‘[lf‘] ------------ Presser Base 1 YA010040 A= fﬁj Pin 1
7390152604 #l%ﬂ}"]% --------- Presser Base Arm 1 ZMJ03011 e Screw(M3-0.5x4.9) 2
7390152700 HRE R - Presser Fitting Arm 1 ZSA11003 B -----<peE==--- Screw(11/64-40x5) 2
7390152800 P = L IR Feed Roller 1 ZSA11012 B --- -2 --- Screw(11/64-40x4.6)---------------=----- 1
7390152900 arGy S I Upper Feed Roller Shaft----------------=---- 1 ZSA14003 e Screw(7/32/32x6) 2
7390153300 HlJ--mmmmmmmmmem Presser Foot 1 ZSA16025 BErem, = mmm e Screw(1/4-40x6) 1
739015330A BRI R e Presser Foot Guide 1 ZSB06013 PR =mmmmmmeme e Screw(3/32-56x4) 1
7390154100 il Pin 1 ZSB08032 PR =mmmmmmmm e e Screw(1/8-44x3) 1
7390154200 [ R Holder 1 ZSB08049 PR =mmmmmmmm e e Screw(1/8-44x7) 1
7390154300 il 7 S Regulation Rod Asm 1 ZSB09015 PR =mmmmmmmm e e Screw(9/64-40x9) 1
7390154304 Rl = Regulation Rod 1 ZSB09100 PR =mmmmmmmm e e Screw Pin 1
739015430A %’é}%éjﬁfﬁ: Regulation Rod Pin 1 ZSF32013 -1 Screw 1
7390154400 BB Thread Guide 1 ZSN14003 PR =mmmmmmmm e e Screw(7/32-32x4) 1
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F.CS—=7390 #ZxE FEED MECHANISM COMPONENTS
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F~CS-7390 i 454 FEED MECHANISM COMPONENTS

F 5 B Name of Part P FEEA F & &4 Name of Part EF S
Part No. QTY Part No. Q'TY Remarks
7390175200 ﬁjﬁg#ﬁaﬁ B------ Deceleration Gear B 1 7390176700 K ﬂfﬁaﬁ‘ﬁiﬁ@ ----- Lower Roller Shaft Hold---------------- 1
7390175300 ﬁjﬁg#ﬁaﬁ C------- Deceleration Gear C 1 7390176705 K #ﬁaﬁ‘ﬁiﬁ@ﬂ Lower Roller Shaft Hold Asm---------- 1
739017540A ﬁjﬁg#ﬁaﬁ DA---- Deceleration Gear DA 1 7390176800 i &@[Eﬂﬁﬂ- Lower Roller Shaft Hold---------------- 1
739017540B ﬁjﬁg*ﬁéﬁ DB---- Deceleration Gear DB 1 7390176900 byl 'E%IJ -------- Feed Roller 1
739017540C ﬁjﬁg*ﬁéﬁ DC---- Deceleration Gear DC 1 7390177000 BT Lower Roller Cover 1
739017540D fﬁﬁjﬁﬁﬁaﬁ DE---- Deceleration Gear DE 1 BNS162820 NS Roller Bearing 2
739017540E ﬁﬁﬂmﬁ DF---- Deceleration Gear DF 1 OATC101904 Nl B Oil Seal 1
739017540F Vit Qﬁ‘u’j DH---- Deceleration Gear DH 1 OPP00800 O #B---------- O-Rings 2
739017540G Vit 3%”‘] DG---- Deceleration Gear DG 1 TC09508100 HHERL -2t~ Collar 4
7390175500 ﬁjﬁg#ﬁaﬁ 1] SR Deceleration Gear Shaft--------------------- 2 TC10010100 HHIRL ---- - Collar 1
7390175600 ﬁjﬁg#ﬁaﬁ D difi-- Deceleration Gear D 1 ZMA04005 BE i ---- =28~ Screw(M4-0.7x4) 4
7390175700  Z (fi))-- Bushing (Front) 1 ZMAO05002 e Screw(M5-0.8x4.5) 1
7390175800 (i) Bushing (Rear) 1 ZMHO05003 R Screw(M5-0.8x8) 2
739017590D @Tz\'#ﬁéﬁ --------- Gear 8 Stitch/Inch -39 1 ZMH05006 e Screw(M5-0.8x4) 2
739017590E @Tz\'#ﬁéﬁ --------- Gear 8 Stitch/Inch -41 1 ZMJ05003 fLE«lq\m ------------- Screw(M5-0.8x15) 2
7390176100 BS EORl B T [=mmmmm Silent 1 ZSA15020 Screw(15/64-28x11) 2
7390176200 i 3%” i ;Eri --------- Gear Base 1 ZSA16010 Screw(1/4-40x4.5) 4
7390176300 R xgﬁ‘u&] ------ Lower Roller Drive Gear ----------- 1 ZSB11006 Screw(11/64-40x%6.5)---------=-===n=-=--- 8
7390176400 * E@éﬁ#ﬁaﬁ ------ Lower Roller Drive Gear------------ 1 ZSB11082 Screw(11/64-40x6.5)---------=-=-=-=--== 2
7390176500 b= Flexible Shaft 1 Z5D12002 e Screw(3/16-28x6) 3
7390176600 = ﬂﬁ% fll-nemeee- Lower Roller Shaft 1 ZSJ12010 e Screw(3/16-32x8.5) 2
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G.CS—7/390 stisg@sse NEEDL FEED MECHANISM COMPONENTS
ZSB12002—%\ _

5100165200

Z2SB08032
7390352200

ZSB12002

5100167005

%/73901 67100
- /// 4

FD1345—0A
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7390274100 75809090—8 ZSA15037%//' | -
7390357700 -
ki FD1353—0A é& 7390167700 }28815052 %\ 7390162000
3 \ BNBK091310 , 7SB11029
‘ 4 \%_ ZSA15035 | 7390166000 7390161300
7390270100 ZMJ05003 |
W £
S ZSL15001 '
7390270104 — S \%\ZSA15028 |
|

M

AR
RE000050—&Y~ ’
R\~

ZSG16056—®/

WA160003

7390164000
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G~ CS-7390 &+ 45418+ NEEDL FEED MECHANISM COMPONENTS

F L5 B LA Name of Part tE  F YA F &4 Name of Part P Bir
Part No. QTY Part No. Q'TY Remarks
5100165200 AR Link 2 FD1342-0A LI ~ Thrust Collar Asm 2
5100167005 LA (3 )- Reveres Block Asm 1 FD1343-0A I e Rock Shaft Bushing Rear---------------- 1
5100167400 B 22 Link 2 FD1345-0A T Driving Crank Front--------------------- 1
5100167500 ol Pin 1 FD1346-0A FREPIAR - mm e Driving Link 1
5100167600 ol Pin 1 FD1347-0A R Needle Bar Link Pin-----=--==-=--=------ 1
5100167800 i Pin 2 FD1352-0A FEESPaE H4-  Needle Bar Frame Guide---------------- 1
7390141100 A e Slide Block Guide 1 FD1353-0A e -~ Bushing 1
7390161100 %@?}EW’F] ------ Adjusting Link Plate Base ------------------ 1 OPP0137225 (O O-Rings 1
7390161300 Faﬁi*@dg ------------ Support Plate 1 RE000050 E ] Zpl---—----- E-Ring 1
7390161500 TR - Needle Feed Adjusting Shaft---------------- 1 WAOQ030003 - Washer 2
7390162000 %@ﬁgﬁﬁg --------- Adjusting Link Spring 1 WA160003 - Washer 2
7390163400 %E;ﬁﬁﬁ --------- Adjusting Link Plate 1 YD030012 ol Pin 1
7390163600 %Qﬁgﬁ?ﬁﬁ{w Adjusting Link Spring Hook---------------- 1 ZMJ05003 e Screw(M5-0.7x15) 1
7390164000 ELU@ A Dial 1 ZSA15028 e Screw(15/64-28x7) 2
7390164300 T Feed Adjusting Screw: 1 ZSA15035 fLE«lm -------------- Screw(15/64-28x31)---------===n=-=---- 1
7390166000 gﬁgﬁﬁ%} --------- Swing Spring Hook 1 ZSA15037 Screw(15/64-28x10.5)------------------- 2
7390166200 G - Spring 1 ZSA16012 Screw(1/4-40x4) 4
7390167100 A (B)-------- Adjusting Shaft (B) 1 ZSB08032 Screw(1/8-44x3) 1
7390167700 %Qj?ﬁﬁ[(A) -------- Adjusting Shaft(A) 1 ZSB09002 Screw(9/64-40x10) 2
7390270100 MR - Needle Bar Rocking 1 ZSB09005 e Screw(9/64-40x5) 1
7390270104 %Hé%gwffﬁ; Needle Bar Rocking ASm-----=-----=-=-=---- 1 ZSB09014 e Screw(9/64-40x6) 2
7390270200 %ﬁ%ﬁﬁf‘] ------ Needle Bar Rocking Shaft------------------- 1 ZSB09032 e Screw(9/64-40x8.5) 1
7390270600 ;%-E?(_F) ---------- Bushing (Upper) 1 ZSB09090 e Screw(9/64-40x3.8) 2
7390270700 ;%-g?(ﬁk )-m--mmmemn Bushing (Lower) 1 ZSB11029 e Screw(11/64-40x7) 2
7390270800 Sap &% = LUUESEEEEE Connecting Shaft 1 ZSB12002 e Screw(3/16-28x12) 2
7390271000 %ﬁ%ﬁﬁf‘, ------ Walking Foot Arm 1 ZSB12051 e Screw(15/64-28x9) 1
7390274100 il [y == meee- Vilene Fixed Plate 1 ZSB12053 e Screw(3/16-28x9) 1
7390351800 L Y - eeee- Arm Support Plate 1 ZSB15052 fLE«lm -------------- Screw(15/64-28x12)---------==n=-=---- 2
7390351900 B i Pressing Plate Packing 1 ZSC11021 Screw(11/64-40X5.5)--------=n=nnnmnmmm- 2
7390352200 G Cord Holder 1 ZSC12002 Screw(3/16-28x4.7) 4
7390357700 A= i B Needle Bar Vilene 1 ZSG16056 e Screw(1/4-40x8) 1
BNBKO091310  Jfe& il poenmmmamev Roller Bearing 1 ZSL15001 S Nut 1
FD1341-0A FI IS =mmmmmeeee Rock Shaft Bushing Front------------------- 1



H.CS—7390F T kgt THREAD TRIMMER MECHANISM

ZSG09025 2
RU20UC—2 RUO10100 5100240670
=
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. 7390244500 WH210010
o 1_;! | 7390245170
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H~CS-7390 *» 444 THREAD TRLMMER MECHANISM

F I H B Name of Part P FEEA % & &4 Name of Part EF S
Part No. QTY Part No. Q'TY Remarks
51002406T0 IR (RE)- Thread Cutting Solenoid ASm--------------- 1 REO000080 E E1IE~ e E-Ring 1
51002413T0 E@Pﬁ%(“”) ------- Flexible Driving Lever Asm----------------- 1 RU010100 e Cable Tie 1
51002414T0 o LH}:jq’ ------------ Stopper 1 RU20UC-2 9%%\ Do Cord Holder, Large 1
51002420T5 g@% PR —m e e Cam Follower Crank Asm------------------- 1 VIM6657-02 AP P 2-Pole nylon Plug 2
5100242170 ﬁﬁ_; Pin 1 VIM6657-B1 =J fﬁ?}—J ----------- Connector 4
51002422T0 P = Spring 1 WA049003 e R Washer 2
51002429T0 L e Roller Arm Bracket 1 WA069001 e Washer 1
51002435T0 ol Pin 1 WB060002 JHF G - Spring Washer 2
51002447T0 P = Spring 1 WH210010 e Washer 1
7390240270 S Fix Knife 1 ZML03001 L Nut 2
7390241070 P = Spring 1 ZML04002 L Nut 2
7390242070 I IR Moving Knife Lever 1 ZMQ04009 PEiAem, - mmmmmeem Screw(M4-0.7x6) 4
73902423T0 T IEREAIRE - Moving Knife Lever Shaft------------------- 1 ZSB08001 e Screw(1/8-44x6) 2
7390242670 B Base Plate Asm 1 ZSB11022 e Screw(11/64-40x7) 2
7390242770 FHREPAS ()= Flexible Driving lever ASm----------==----- 1 ZSB11029 e Screw(11/64-40x7) 2
7390243075 TF(E 7 IR e Moving Knife Asm 1 ZSB11041 e Screw(11/64-40x7) 1
7390243370 UM R Moving Knife Link 1 ZSB12046 e Screw(3/16-28x7) 1
7390243470 P e Spring 1 ZSB12063 e Screw(3/16-28x14) 1
7390244200 ?F(‘EI}J”H (G=)- Knife Base Asm 1 ZSC06011 e Screw(3/32-56x1.7) 3
7390244500 L Thread Guide 1 ZSG09025 e Screw(9/64-40x4.8) 1
7390244900 {E[EﬁJ’JH L (i2)---- Moving Knife Asm 1 Z5G09057 e Screw(9/64-40x4) 1
7390245070 = Jq@%ﬁ\;@ ------ Thread Trimmer Solenoid------------------- 1 Z5G11023 e Screw(11/64-40x7) 1
7390245170 L fiffmmmmmmmemeeee Clutch Link Pin 1 ZSJ15002 e Screw(15/64-28x14) 2
7390246210 AR e Moving Knife Connecting------------------- 1 ZSK15056 e Screw(15/64-28x25.5)----------=-------- 1
RE000040 E 4 12B-----m--m-- E-Ring 3 ZSL15002 S Nut 1
REO000050 E [ 1Zpl----mmm e o-- E-Ring 1 ZSL15004 S Nut 1
REO00060 E #1Zpl----mmmmmme- E-Ring 2
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.CS—7390#ses% (1) HEMMER COMPONENTS (1)

7390341600
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~

™~

ZSL15004

7390856800
ZSG11118

7390857000

%—2861 5033

~
ZSB11036 ™~

7390855200

7390855100

5

7390855300
‘\‘ |

~N
7390855400 |
\\
1~ ZSL10001

7390855500
ZSB08049

. [[]'\ > 7390856500
v

WA069001

\~ !
7390856600 S ZSB15020



[ ~CS-7390 % :f F 44 (1) HENNER COMPONENTS (1)

F LS B LA Name of Part i R PG F &4 Name of Part (S =
Part No. QTY Part No. Q'TY Remarks
5100341900 TAPES A e Knee Lever Rod 1 7390857100 E%jzg&@%ﬁ ------- Adjusting Connection Ring------------- 1
5100342000 T AN - Knee Lifter Crank 1 D1684-0A s T OREEEEREE Collar 1
5100345100 [ 5o A — Knee Plate 1 RE000100 S C— E-Rings 1
5100345200 Retainer 1 WA069001 e Washer 2
5100345300 Rubber 1 ZMD06012 e Screw(M6-1x11.6) 1
5100345400 Knee Guard 1 ZMDO06013 e 'Y Screw(M6-1x24) 2
7390341300 Knee Lifter Spring Rack Arm-------------- 2 ZMH05011 BE{ oz mmmmmmee =Y Screw(M5-0.8x30) 1
7390341600 Knee Lifter Lever A 2 ZMJ05018 e Screw(M5-0.8x18) 2
7390341700 Knee Lifter Shaft 1 ZMLO05005 PEdE---eet==---- Nut 1
7390341800 Knee Lifter Base 1 ZMT04004 e Screw 4
7390343900 Spring 1 ZSA09005 Screw(9/64-40x3.5)--------------------- 2
7390855100 Roller (Left) 1 ZSB08049 Screw(1/8-44x7) 2
7390855200 }%‘"ﬂ | N = em Roller 1 ZSB08053 Screw(1/8-44x2.5) 1
7390855300 [Hil ok Base 1 ZSB11036 Screw(11/64-40x5) 2
7390855400 ]"Eﬁ*ﬂ[ﬁ ------------ Roller 1 ZSB11118 Screw(11/64-40x13)-----------=-=-=----- 2
7390855500 i <-memroeoeneee Spring 1 ZSB12004 Screw(3/16-28x10) 2
7390855600 A AR - Ruler Connecting Rod 1 ZSB15020 Screw(15/64-28x9) 2
7390855700  HH-mmemrmeeeneen Spring 1 ZSD18001 Screw(9/32-20x20) 2
7390856500 }%‘”ﬂ J%E'jf%#{l ------ Hemmer Mounting Bracket---------------- 1 ZSG11118 Screw(11/64-40x1.2)-------====n=n=mnn= 3
7390856600 }%‘"ﬂ J%E' THPy - Hemmer Faked Plate 1 ZS5G15033 e Screw(15/64-28x6) 2
7390856700 TR - Hemmer Operation Link------==------------ 1 ZSG15040 e Screw(15/64-28x12)------========n=n-== 2
7390856800 A --mmmme Hemmer Operation Link-------------------- 1 ZSL10001 e Nut 1
7390856900 AR - Hemmer Connecting Rod------------------- 1 ZSL11004 i Ve Nut 1
7390857000 T - Hemmer Operation Rod--------------------- 1 ZSL15004 i Ve Nut 2
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J.CS—7390 wemws(2) HEMMER COMPONENTS(2)

WA059005

ZSB12053

EY8130-0A zsB11012—@a__
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ZSB1101 73902168T0
WA049006

.
—_— 082‘%\@ 390858070
7390858170 . 7390215270
7SB08010
73908553 7390215170

CS—7390FTH CS—7390F A

WAO69001 7SB15052
FR300-02 7390855900
ZMJOBO“\QL 7390850600 P 45
< L 7390850800 Q,
)/ » S
o\ N ~

7390851100
K m ZMT05003 7390856000
2 @ 7390850700
CS—7390F A
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J~CS-7390 ¥ :F Z444(2) HENNER COMPONENTS (2)

F L5 B LA Name of Part tH F LG F# &4 Name of Part P Bir
Part No. QTY Part No. Q'TY Remarks
7390215170 BB - Wiper 1 RU20UC-0 Ficl 76U oo Holder 1
7390215270 BRI A - eem Wiper Connector 1 TL4-M5 —Fﬁ%ﬁg ----------- Connector 3
73902162T0 ST e Hemmer Cylinder 1 TLR6-01 —Fﬁ%ﬁg ----------- Connector 1
73902167T0 BT [KIEPY--- Hemmer Cylinder Switch Plate---------------- 1 TLR6-02 A PR Connector 1
73902168T0 LR P e Link Plate 1 U4-B110 @ET -------------- Tube Hose 2
7390850100 PRIy - Solenoid Setting Cover 1 U4-B120 ?ng.f -------------- Tube Hose 1
7390850600 ;D Joint 1 U6-B015 SR = Tube Hose 1
7390850700 F%Htfﬁéj@?i’ ------ Solenoid Setting Plate Asm--------------=----- 1 WAO049006 %}WH[ Nut 1
7390850705 F%Htfﬁéj@?i’ ------ Solenoid Setting Plate Asm--------------=----- 1 WAO059005 ﬁ}%ﬁ Nut 2
7390850800 | R Switch 1 WA069001 e T Washer 2
7390851100 B Joint 1 WA089001 A Nut 1
7390855800 ST e Hemmer Cylinder Asm 1 ZMEO04010 . Screw(M4-0.7X16)---------=--------- 2
7390855900 il B e Eye Guard 1 ZMG04033 B Screw(M4-0.7x2.8)--------===-=-=--- 1
7390856000 i%gj'ﬁjff}%ﬁ-—- Cap 1 ZMJ05009 B Screw(M-0.8x30)------------==--=--- 2
7390856100 = ;’:FJE,J}%@% Hemmer Cylinder Cover 1 ZMJ06001 PR =mmmmmmmm e e Screw(M6-1x8) 2
7390858070 [ﬁ"ﬁ? --------------- Thread Trimmer Blow Pip 1 ZMT05003 7+ el Screw 2
73908581T0 et E‘.TE% --------- Pipe Fixed Plate 3 ZSB08010 B Screw(1/8-44x4.6)--------==--------- 1
7390858210 iy g&}%ﬁ --------- Pipe Presser 1 Z5B11012 AP Screw(11/64-40x8)------------------ 1
7390858410 15 ’F‘,[JP”A‘-ET --------- Needle Cooler Pipe 1 Z5B11082 PR =mmmmmmmm e e Screw(11/64-40x6.5)---------------- 2
AS100F-04 T Speed Controller 1 ZSB12018 PR =mmmmmmmm e e Screw(3/16-28X6)---------=-=-=-=---- 1
EY8130-0A ¥ }gtf'ﬁjf%fg --------- Knee Switch Asm 1 Z5B12053 PR =mmmmmmmm e e Screw(11/64-40x6.5)---------------- 2
FR300-02 i SR -~ Air Regulator 1 ZSB15052 B Screw(15/64-28x12)----------==-=--- 2
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K.CS—=7390 fomt#E LUBRICATION COMPONENTS

ZSB15010

5100353800
ZMEQ3005

5100358300

7SB12018——@~

XA200120

71 62352700ﬁ

: B ZMT04009
. I 7390354000
7 7
OPP0037178 . G !
EJ41 08—0A—9|
&
ZSB0901 1%
7390352800 %

XB308012

7390353000
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7390350400

J | L—ZMJOSOW
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22




K~ CS-7390 %4 454 LUBRICATION COMPONENTS

F 2 E FE LR Name of Part tH R EELE Fi&tf Name of Part HE AL
Part No. QTY Part No. Q'TY Remarks
5100352200 ygig RIERS TR Holder 1 7390359100 1 iEdEIE&E?—-—- Qil Pipe 1
5100353800 I i A P QOil Tube Joint 1 7390359300 e Screw 1
5100354000 YEVF’ "+ Pipl--------- QOil Tube Joint 1 7390359400 ]‘Eghéiﬁ: ---------- Plunger 1
5100354900 F) 2 [y --- - Oil Pump Support Plate 1 7390359500 T =mmmmmmmeeeee Spring 1
5100358000 ;iﬁ [ — Oil Pump Body 1 EJ4108-0A - D Magnet 1
5100358300 D Impeller 1 FD1103-0A Fl1%= 5 pipl------- Joint 1
5100358500 %ﬁiﬁ‘ﬁ’? ------------ Housing Plate 1 FD1133-0A FHZEIiEl?EI'ET‘---- Oil Tube 1
5100358700 i%?ﬁ[ﬁﬁ ------------ Filter Screen Plate 1 FD4062-0A 1 Fh]}% PEl------ QOil Tube Joint 1
5100359300 e Screw 1 OPP0037178  OHl---------- O-Rings 1
5100359400 R Plunger 1 OPP01080 O 2pl--mmmmmmm- O-Rings 1
5100359500 G - Spring 1 XA200120 VS Oil Wick 1
6220114400 iﬁigfl --------------- Oil Window 1 XB308012 P e Felt 1
7162352700 iﬁh@?ﬁ% --------- Holder 1 ZME03005 e Screw(M3-0.5x8) 3
7390350100 I Qil Pan 1 ZMJ05017 e Screw(M5-0.8x25) 8
7390350400 NElITE i Packing 1 ZMT03007 7 R Screw 3
7390352400 LR Pipe Holder 1 ZMT04009 7 R Screw 1
7390352800 PR e mmem Oil Felt Presser 1 ZSB09011 e Screw(9/64-40x6.5) 1
7390353000 ﬁhg RERS R Holder 1 ZSB11029 e Screw(11/64-40x7) 3
7390354000 EI’E $ P Oil Tube Joint 1 ZSB11050 e Screw(11/64-40x10.5) 1
7390354100 Tl FfaiEs--- Ol Adjusting Screw 1 ZSB12018 e Screw(3/16-28x6) 1
7390356705 Elﬁff Epliph“” £ --- Oil Return Tube Asm 1 ZSB15010 e Screw(15/64-28x10)------------ 1
7390356805 IS F" --- Oil Return Tube Asm 1 ZSB20018 BB - Screw(5/16-24x7) 1
7390358700 TR BB S - Thread Take-up Cover Washer-------------- 1
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L.CS—=7/3%90 K# ACCESSORIES

A7010—1A A7010-0A 4710340800 i om @\
A7010—-2A A7000—0A

i I I I 7390119100 z&;gmo

TRBO6x07

% . 100335200
>
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7390183200 INTBOGVS—NM140

7390175908B 739017590G

5100335905
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N~ CS-7390 *

% ACCESSORIES

E 5 F LA Name of Part i R PG RELH Name of Part e K
Part No. QTY Part No. Q'TY Remarks
4710340800 S &EE - S-plug 1 A7000-0A B Accessory Bag--------------------- 1
4710341400 ;@Sﬁ --------------- Iron Chain 2 A7010-0A [LE«IM &7 (7')--- Screw Driver (Small)------------- 1
5100320105 L o Bobbi Winder 1 A7010-1A [l  (f[1)--- Screw Driver (Middle)------------ 1
5100335100 ﬁizﬁ»;—;, A-m-mmeee- Belt Cover A 1 A7010-2A P & (4\)--- Screw Driver (Large)------------- 1
5100335200 e Cover 1 A7012-2A Hp e () -mmmmm- Oilier (Large) 1
5100335300 R E IE g Belt Cover Stud 1 C7001-0A ;IIEE”I% ----------- Vinyl Cover 1
5100335800 ﬁiz’ w% B--------- Belt Cover B 1 IN180OGVS-NM140 &f---------m-ma-- Needle 4
5100335905 r h- (%) --- Belt Cover Asm 1 J7050-0A B e Thread Stand 1
7390119100  APHEER--mmmeee- Rubber Cushing 4 TRB0O6x07 B[ A= - Detent 1
7390119200 = El] --------------- Bushing 4 WAO059005 %}%ﬁ ------------- Washer 5
739017590B i IA?J --------------- Gear 1 ZMT04010 fiLE,«Iﬁ ------------- Screw(M5-0.8x30)----------------- 4
739017590G #ﬁaﬁ --------------- Gear 1 ZMT05003 B Screw 3
7390183200 R Bobbin 1 ZSB09016 e Screw(9/64-40x5)------------------ 2
7390194700 £ - Gauge 1 ZSB11029 e Screw(11/64-40X7)---------------- 4
7390320800 FE e Y- Bobbin Winder Base 1 ZS5B12002 e Screw(3/16-28x12)---------------- 1
7390854200 i@égg ------------ Edge Guide 1 ZSE20001 e Screw(5/16-24x16)---------------- 2
7390914800 5 EFJ,'JH;’L £4--- Needle Height Gauge 1 ZS5J12010 e Screw(3/16-32x8.5)--------------- 2
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P~CS-7390 % * 5iss & F ¥t e NUMERICAL PARTS-LIST

F 5 Pk |7 5L P |FE 5L Pl |FEaum Pl |FEaum P
PARTS  NO. PAGE [PARTS NO. PAGE (PARTS NO. PAGE [PARTS NO. PAGE [PARTS NO. PAGE
4710340800 25 151002414710 17 15100344005 9 7390112500 3 7390154400 11
4710341400 25 ]51002420T5 17 15100345100 19 17390112600 3 7390155400 9
5100110700 3 51002421T0 17 15100345200 19 17390113300 3 7390156000 9
5100113400 3 51002422T0 17 15100345300 19 |{7390113800 3 7390156100 9
5100113405 3 51002429T0 17 15100345400 19 17390114300 3 7390156200 9
51001169T0 3 51002435T0 17 15100352200 23 ||7390114400 3 7390156300 9
5100119900 3 51002447T0 17 15100353800 23 |7390114800 3 7390158300 11
5100120200 5 51002449T0 5 5100354000 23 ||7390119100 25 |{7390161100 15
5100120401 5 5100310100 7 5100354200 5 7390119200 25 |{7390161300 15
5100120500 5 5100310300 7 5100354300 5 7390120100 5 7390161500 15
5100121000 7 5100310500 7 5100354400 5 7390120800 5 7390162000 15
5100122300 5 5100310800 7 5100354500 5 7390121100 5 7390163400 15
51001223T0 5 5100311600 3 5100354900 23 ||7390121300 7 7390163600 15
51001223T5 5 5100311800 3 5100358000 23 (7390122000 5 7390164000 15
5100122600 5 5100311900 3 5100358300 23 ||7390122100 5 7390164300 15
5100132100 5 5100312000 3 5100358500 23 (7390132000 5 7390164700 5
5100132200 5 51003140T0 7 5100358700 23 (7390140100 7 7390166000 15
5100133000 5 5100314075 7 5100359300 23 (7390140200 7 7390166200 15
5100133100 5 51003149T0 9 5100359400 23 ||7390141100 15 ||7390167100 15
5100140900 7 5100315200 7 5100359500 23 ||7390150100 11 |[7390167700 15
5100141000 7 5100315300 7 51006020T5 5 7390150200 11 |[7390175100 5
5100150400 11 |}5100315400 7 51006024T5 5 7390150600 9 7390175200 13
5100150700 9 51003155T0 7 51006024T6 5 7390150900 9 7390175300 13
5100151500 11 51003156TO 7 51006027T0 5 739015090A 9 739017540A 13
5100154800 11 |{|51003157T0 7 6220114400 23 ||739015090B 9 739017540B 13

5100165200 15 |§51003158T0 7 7162352700 23 (7390152500 11 ||739017540C 13

5100167005 15 |}51003160T0 9 73901016T0 3 7390152600 11 ||739017540D 13

5100167400 15 |}51003161T0 9 7390110800 3 7390152604 11 ||739017540E 13

5100167500 15 [§5100320105 25 |7390110900 3 7390152700 11 ||739017540F 13

5100167600 15 [§5100335100 25 |{7390111000 3 7390152800 11 ||739017540G 13

5100167800 15 [§5100335200 25 |I7390111100 3 7390152900 11 ||7390175500 13
5100180600 5 5100335300 25 |{I739011110A 3 7390153300 11 |[7390175600 13
5100180700 5 5100335800 25 |{739011110B 3 739015330A 11 |}7390175700 13
5100184900 5 5100335905 25 |{739011110C 3 7390154100 11 |7390175800 13
5100190500 7 5100340100 9 7390111300 3 7390154200 11 ||739017590B 25
5100192200 7 5100340400 9 7390111304 3 7390154300 11 ||739017590D 13
51002406T0 17 (15100341900 19 []739011130A 3 7390154304 11 ||739017590E 13
51002413T0 17 15100342000 19 ||7390111500 3 739015430A 11 |739017590G 25
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7390176100 13 7390244900 17 ||7390356805 23 |73908584T0 21 ||FD1347-0A 15
7390176200 13 173902450T0 17 7390357700 15 17390914800 25 ||FD1352-0A 15
7390176300 13 |173902451T0 17 17390358700 23 ||A7000-0A 25 FD1353-0A 15
7390176400 13 173902462T0 17 17390359100 23 ||A7010-0A 25 FD4062-0A 23
7390176500 13 (7390270100 15 ||7390359300 23 ||A7010-1A 25 FR300-02 21
7390176600 13 (7390270104 15 ||7390359400 23 ||A7010-2A 25 IN1I80GVS-NM14Q 7,25
7390176700 13 7390270200 15 ||7390359500 23 ||A7012-2A 25 J7050-0A 25
7390176705 13 7390270600 15 ||7390850100 21 ||AS100F-04 21 ||OATC101904 13
7390176800 13 7390270700 15 ||7390850200 9 BN081208 7 OAVCBG1406E0 5
7390176900 13 7390270800 15 ||7390850600 21 ||BN252910 5 OPP0029178 5
7390177000 13 7390271000 15 ||7390850700 21 ||BNBK091310 15 OPP0037178 9,23
7390180100 5 7390274100 15 |||7390850705 21 ||BNS162820 11,13 ||OPP0044240 5
7390180300 5 7390310305 7 7390850800 21 ||C7001-0A 25 OPP00800 13
7390180500 5 7390312600 9 7390851100 21 ||D1684-0A 19 OPP01080 23
7390183200 5,25 |}73903161T0 9 7390851400 9 EJ1021-1A 7 OPP0137225 15
7390185100 5 73903162T0 9 7390851500 9 EJ4108-0A 23 OPP205250 3
7390185300 5 7390320800 25 |{7390854200 25 ||EY8130-0A 21 REO00030 9
7390185800 3 7390340300 9 7390855100 19 ||FD1014-0A 3 RE000040 17
7390190105 7 7390341100 9 7390855200 19 ||FD1028-0A 7 REO00050 9,15,17
7390190600 7 7390341300 19 (7390855300 19 ||FD1043-0A 7 REO00060 17
7390194700 25 |{7390341600 19 [7390855400 19 ||FD1061-0A 7 REO00070 9
73902151T0 21 |{7390341700 19 [|7390855500 19 ||FD1102-0A 5 REO00080 17
73902152T0 21 |{7390341800 19 []7390855600 19 ||FD1103-0A 23 RE000100 19
73902162T0 21 |{7390342300 9 7390855700 19 ||FD1132-0A 3 RU010100 5,17
73902167T0 21 |{7390343900 19 [|7390855800 21 ||FD1133-0A 23 RU20UC-0 21
73902168T0 21 |{7390344004 9 7390855900 21 ||FD1138-0A 11 RU20UC-2 17
73902402T0 17 |]7390344100 9 7390856000 21 ||FD1185-0A 11 SC4-01A 9
73902405T0 5 7390350100 23 |{7390856100 21 FD1188-0A 9 SENO0750350 3
7390241070 17 |]7390350400 23 |[7390856500 19 ||FD1189-0A 9 SEN0850600 3
73902420T0 17 |17390351800 15 [|7390856600 19 ||FD1190-0A 9 SEN1050500 3
73902423T0 17 |17390351900 15 [||7390856700 19 ||FD1191-0A 9 SEN1232000 3
73902426T0 17 |17390352200 15 [|7390856800 19 ||FD1209-0A 9 SEN1250400 3
7390242770 17 |17390352400 23 |[7390856900 19 ||FD1210-0A 9 SEN1250700 3
73902430T5 17 |]7390352800 23 |[7390857000 19 ||FD1341-0A 15 SEN1470700 3
73902433T0 17 |]7390353000 23 |[7390857100 19 ||FD1342-0A 15 SENZ2100900 3
7390243470 17 |]7390354000 23 |73908580T0 21 ||FD1343-0A 15 SENZ2101000 3
7390244200 17 [{7390354100 23 |73908581T0 21 ||FD1345-0A 15 SEN2351000 3
7390244500 17 7390356705 23 |73908582T0 21 ||FD1346-0A 15 TC09508100 13
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TC10010100 13 |[zME05002 3 ZSA16025 5,11 |[zSB12053 3,5,15, 2[7SK20016 9
TL4-01 9 ZMG04033 21 |[|zsA18002 5 ZSB12059 3 ZSK20017 9
TL4-M5 21 |[zmMH05003 13 |[[zsBo6013 11 |{|zSB12063 9,17 |[zsL10001 19
TLR6-01 21 |[zMHO5006 13 |[[zsBo6021 3 ZSB15010 23 |[zsL11004 19
TLR6-02 21 |[zmHO5011 19 |[[zsBosoo1 17 ||zsB15020 19  |{lzsL12002 9
TRBO6X07 o5 |[zMJ03004 3 ZSB08010 21 |[zsB15052 15,21 |[zsL15001 9.15
U4-B110 21 |[zmJ03011 11  ||zsBoso032 11,15 ||zSB16033 5 ZSL15002 17
U4-B120 21 |[zmJ05003 13,15 |[|zSB08049 11,19 ||zsB18011 5 ZSL 15004 9.17.19
U6-B015 21 |[zmJ05009 21 |[zsBoso53 19  ||zsB20018 23 |lzsN14003 11
VIM6657-02 17 ||lzmI05017 23 |[zsB09002 15 ||zscos011 3,17

VIM6657-B1 17 |[zmJ05018 19 |[[zsBo9005 15 ||zsc11001 3

WA030003 15 ||zmI06001 21 |[zsBo9o11 23 |[zsc11021 15

WA030011 11 |lzmJo8006 3 ZSB09013 7 ZSC12002 15

WA040017 11 ||zmML03001 17 |[zsBo9o14 5,7,15|[zSD12002 13

WA049003 517 |[|zML04002 17 |[[zsBo9015 11  |{|zsD1so0o1 19

WA049006 21 |[zmLO5005 19 |[[zsBo9016 25 |[zsEo9001 9

WA059005 21.25 |[ZML06002 9 ZSB09029 9 ZSE20001 25

WA060034 9 ZML16005 3 ZSB09032 5,15 ||zSF32013 11

WA069001 17.19,21]ZMQ04009 17 ||zSB09090 15  ||zsGoe006 3

WA089001 21 |[zmT03007 23 |llzsB09100 11 |{|zsG09025 17

WA109006 9 ZMT04004 19 |[zsB11006 13 ||zsGo9057 17

WA160003 15  ||zMT04009 23 ||zsB11009 5 7SG11023 17

WARNO000102 3 |[zmTo4010 25 ||zSB11012 21 |lzsG11118 19

WB060002 17 |lzmT05003 21,25 |[|zsB11022 17 ||zsG12085 9

WH210010 17 ||zsAo9005 19 |l-sg11029 9,15,17,4(2SG12090 9

XA200120 23 |lzsAa11003 11 3,25 |[zSG15033 9,19

XB106001 5 ZSA11012 5,9,11 |[zSB11036 19 ||zsG15040 19

XB308012 23 |[zsAa11021 9 ZSB11041 17 |[zsG15041 9

YA010040 11 |lzsA14003 11 ||zsB11050 23 |[zsG15065 9

YA024150 3 ZSA15010 5 ZSB11076 5 ZSG15089 9

YD030012 15 ||zsA15020 13 |[zsB11082 3,13,21(2SG16056 15

ZMA04005 13 ||zsA15028 3,15 ||zSB11118 19 ||zsG18021 9

ZMAO5002 13 ||zsA15035 15 |[zsB11128 3 7SJ12010 13,25

ZMD06012 19 ||zsA15037 7,15 |zSB12002 3,15,24 (25315002 17

ZMD06013 19 ||zsA16008 5 ZSB12004 19  ||zsko9005 7

ZME03005 23 |[zsA16010 13 |[[zsB12018 3,9,21, 2B7SK11019 9

ZME04010 51 |[zsA16012 15 |[[zsB12046 9,17 ||zsk12028 9

ZME05001 5 ZSA16022 5 ZSB12051 15  ||zsk15056 17
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HEM WIDTH PRESSER FOOT TOP ROLLER BOTTOM ROLLER
- 3
| ¥F
3/87(9.5mm) | 7390153300 | 7390152800 7390176900
" % 7390152805 (ghiipe,)| 7390176905 (g, )
1 1 7390152806 (}Z) | 7390176906 (5%
1/2°(12.7mm)| /7390153302 | 7390152801 7390176901
17(25 4 7390153301 2 1






